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SECTION 1

REPORT INFORMATION
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11 REPORT DETAILS

Manufacturer

Address

Product Name & Product Number

Serial Number(s)

Software Version

Hardware Version

Non-Tested Variant

(See Section 1.11 Additional
Information)

Test Specification/Issue/Date
Test Plan

Start of Test

Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 6419 B41 - KRD 901 212/3

Module 1 — C82A594312
Module 2 - C82A594324

Module 1 — CXP2030039/7 Rev R18BD27
Module 2 - CXP2030039/7 Rev R18BD27

Module 1 — R1D
Module 2 — R1D

KRD 901 212/1
KRD 901 212/11
KRD 901 212/31

FCC CFR 47 Part 2: 2020
FCC CFR 47 Part 27: 2020

AIR 6419 B41 FCC Test Plan Ver 0.8
14-March-2022
29-March-2022

Raj Kumar Kallem

Ashok Kumar

Hector Eric Moreno Truijillo
Brian Scarfe

KDB 971168 D01 v02r02

KDB 662911 D01 v02r01
ANSI| C63.26-2015

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with and
FCC CFR 47 Part 2: 2020 and FCC CFR 47 Part 27: 2020. The sample tested was found to comply with
the requirements defined in the applied rules.

Test Engineer(s);

K%jkumﬂ/ (7 £ & L % %

Raj Kumar Kallem, Ashok Kumar, Hector Eric Moreno Truijillo, Brian Scarfe

This Report has been up issued to Issue 2 and should be read in place of Issue 1. This report has
been up issued to Issue 2 to add missing results for Single Carrier NR and LTE Middle Channel in
Section 2.1.
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1.2 BRIEF SUMMARY OF RESULTS

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report.

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2 and
FCC CFR 47 Part 27 is shown below.

Specification Clause
Section | FCC CFR 47 | FCC CFR 47 | Test Description Result
Part 2 Part 27
2.1 2.1046 27.50 Maximum Peak Output Power and Peak to Average Ratio - Conducted | Pass
2.2 2.1049 27.53 Occupied Bandwidth Pass
2.3 2.1051 27.53 Band Edge Pass
2.4 2.1051 27.53 Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 Frequency Stability Pass
- 2.1053 27.53 Radiated Emissions Pass*

* - Testing for Radiated Spurious Emissions are recorded in the following reports
FCC Part 15B — Intertek Test Report reference 2108464STO-102
FCC Part 27 — Intertek Test Report reference 2108464STO-101
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1.3 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.
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1.4

CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)

) Power
Config | pay | NoOf Carrier Bandwidth Channel Channel Channel Power (W) | (dBm) per
No carriers position B position M position T per carrier RDNB

(MHz) (MHz) (MHz) connector
10 MHz 30kHz SCS 2501 2593 2685 40 27.96
20 MHz 30kHz SCS 2506 2593 2680 80 30.97
30 MHz 30kHz SCS 2511 2593 2675 120 32.73
40 MHz 30kHz SCS 2516 2593 2670 160 33.98
1 1 50 MHz 30kHz SCS 2521 2593 2665 200 34.95
60 MHz30kHz SCS 2526 2593 2660 240 35.74
70 MHz 30kHz SCS 2531 2593 2655 280 36.41
80 MHz 30kHz SCS 2536 2593 2650 320 36.99
90 MHz 30kHz SCS 2541 2593 2645 320 36.99
100 MHz 30kHz SCS 2546 2593 2640 320 36.99
10 MHz 30kHz SCS - 2501+2685 - 2x 40 2x 27.96
20 MHz 30kHz SCS - 2506+2680 - 2x 80 2x 30.97
30 MHz 30kHz SCS - 2511+2675 - 2x 120 2x 32.73
40 MHz 30kHz SCS - 2516+2670 - 2x 160 2x 33.98
2 50 MHz 30kHz SCS - 2521+2665 - 2x 160 2x 33.98
MC-1 60 MHz30kHz SCS - 2531+2655 - 2x 160 2x 33.98
70 MHz 30kHz SCS 2526+2660 - 2x 160 2x 33.98
NR 80 MHz 30kHz SCS - 2536+2650 - 2x 160 2x 33.98
90 MHz 30kHz SCS - 2541+2645 - 2x 160 2x 33.98
*100 MHz 30kHz SCS - 2546+6245 - 2x 160 2x 33.98
2675+268
10 MHz 30kHz SCS 2501+2511 - 5 2% 40 2% 27.96
2660+268
) 20 MHz 30kHz SCS 2506+2526 - 0 2% 80 2% 30.97
2645+267
30 MHz 30kHz SCS 2511+2541 - 5 2% 120 2% 32.73
2630+267
40 MHz 30kHz SCS 2516+2566 - 0 2% 160 2x 33.98
2615+266
5 50 MHz 30kHz SCS 2521+2571 - 5 2% 160 2% 33.98
MC-2 2600+266
60 MHz30kHz SCS 2526+2586 - 0 2% 160 2y 33.98
2585+265
70 MHz 30kHz SCS 2531+2601 - 5 2% 160 2x 33.98
2570+265
80 MHz 30kHz SCS 2536+2616 - 0 2% 160 2x 33.98
2555+264
90 MHz 30kHz SCS 2541+2631 - 5 2% 160 2% 33.98
N 2550+264
100 MHz 30kHz SCS | 2546+2641 - 5 2% 160 2% 33.98

* Please note that although the configuration shows 2 Carrier NR as 2 x 100MHz BW, the actual tested

was 100 MHz + 90 MHz because the whole band is 194 MHz maximum.
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Carrier Frequency Configuration (MHz)
Config No Of Carrier Channel ] Carrier
No | FAT | carriers | Bandwidth posiiong | CONM9 RAT No O 1 gandwidt
No carriers
(MH2) h
10 MHz 2501 2593 2685 60 29.72
3 1 15 MHz 2,503.5 2593 2,682.5 80 30.97
20 MHz 2,506.0 2593 2,680.0 60 29.72
10 MHz - 2501+2685 - 2x 40 2x 27.96
:\1/IC-1 15 MHz - 2503.5+2682.5 - 2x 60 2x 29.72
20 MHz - 2506+2680 - 2x 80 2x 30.97
2 10 MHz 2501+2511 - 2675+2685 2x 40 2x 27.96
4-MC- 15 MHz 2503.5+2518. ) 2667.5+2682.
2 5 5 2x 60 2x 29.72
20 MHz 2506+2526 - 2660+2680 2x 80 2x 30.97
2501+2511+
10 MHz - 2655+2675+ -
2685 5x 40 5x 27.96
5 LTE 2503.5+2518.5+
MC-1 15 MHz - 2652.5+2667.5+ -
2682.5 5x 60 5x 29.72
2506+2526+
20 MHz - 2640+2660+ -
2680 5x 64 5x 30.00
5 2501+2511+ 2645+2655+
10 MHz 2521+2531+ - 2665+2675+
2541 2685 5x 40 5x 27.96
2563.5+ 2622.5+
5 2518.5+ 2637.5+
MC-2 15 MHz 2533.5+ - 2652.5+
2548.5+ 2667.5+
2563.5 2682.5 5x 60 5x 29.72
2506+2526+ 2600+2620+
20 MHz 2546+2566+ - 2640+2680+
2586 2680 5x 64 5x 30.00
6 80 MHz 30kHz . 2506+2650 - ax160 | S8.99*
MC-1 5 scs 29.72
6 36.99+
MC-2 20 MHz 2506+2556 - 2630+2680 2x160 29 72
2 X
7 80 MHz 30kHz 2506+2620+2640+
MC-1 kLER SCS +80 MHz ) 2660+680 i oo 3)?2%9;24
30kHz SCS + -
5 20 MHz+ 2563.5+ 2622.5+
7 20 MHz + 2518.5+ 2637.5+ 2 X
MC-2 20 MHz+ 2533.5+ - 2652.5+ 5x64 36.99+ 4
20 MHz 2548.5+ 2667.5+ X29.72
2563.5 2682.5
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DECLARATION OF BUILD STATUS

Equipment Description

Technical Description:
(Please provide a brief
description of the intended
use of the equipment
including the technologies
the product supports)

AIR Antenna Integrated Radio AAS

Manufacturer:

Ericsson AB

Model:

AIR 6419 B41

Part Number:

KRD 901 212/1 (with un-security software and antenna)
KRD 901 212/11** (with security software and antenna)
KRD 901 212/3*(with un-security software and CAB/RDNB board for testing purpose)
KRD 901 212/31(with security software and CAB/RDNB board for testing purpose)

Note*: Tested unit
Note**: This will be the marketed, sold unit.

Hardware Version:

R1D

Software Version:

CXP 2030039/7 R18BD27

FCC ID of the product

under test TA8AKRD901212
IC ID of the product under
test N/A
Intentional Radiators
RAT LTE NR MRO
Frequency Range (MHz to | 2496 - 2690
MHz) MHz
10 MHz: 40W 20MHz:
80W 30MHz: 120W
40MHz: 160W 50MHz:
200W 60MHz: 240W
70 MHz: 280W
Conducted Declared 4AW/MHz up to 10 MHz: 40W 15MHz: 80MHz / 90MHz / 100
Output Power (dBm) max 320W 60W, 20MHz: 80W MHz: 320W
Antenna Gain (dBi) 25,8 dBi
Total Horizontal Plane
Beamwidth 65°
Supported Bandwidth(s) 10,20,30,40,50,60,70,80
(MHz) 10, 15, 20MHz ,90,100 MHz
QPSK,16QAM,64QA,256Q | QPSK,16QAM,64QA,25
Modulation Scheme(s) AM 6QAM
8M57W7D,18M3W7D,
28MOW7D, 38MOW?7D,
47M6W7D, 58MOW7D,
8M96W7D, 13M4W7D, 67M6W7D, 77M6W7D,
17MOW7D, 87M6W7D,97M6W7D
ITU Emission Designator 97M6W7D (max CA) 187MW7D (max CA)
CBW (total carrier SRO: 100 MHz MRO: 100 SRO: 190MHz MRO: MRO:
Bandwidth) MHz 180 MHz 190MHz
Maximum CBW per EO
(Product contains two EO, SRO: 100 MHz, MRO:
see exhibit 12 for details) SRO: 100 MHz MRO: 40 50 MHz
IBW 194 MHz
Maximum number of
carriers SRO: 5 MRO:3 SRO:2 MRO:2 MRO:5
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https://www.fcc.gov/oet/ea/granteecode
https://www.fcc.gov/oet/ea/granteecode
https://www.ic.gc.ca/eic/site/ceb-bhst.nsf/eng/h_tt00043.html
https://www.ic.gc.ca/eic/site/ceb-bhst.nsf/eng/h_tt00043.html

Unintentional Radiators

Highest frequency generated or used in the device or on

which the device operates or tunes CPRI 25,78 GHz

Class B Digital Device (Use in residential environment) Class B Digital Device

DC Power Supply (Delete if Not Applicable)

Nominal voltage: -48V

Extreme upper voltage: -58.5V

Extreme lower voltage: -36V

Max current: 40A

Temperature

Minimum temperature: -40°C

Maximum temperature: 55°C

Antenna Characteristics

Integral antenna | Type: | AAS (Advanced Antenna System)

Ancillaries

Model: Part Number: | Notes:

SFP+ CPRI & 10GBase-LR 10km 1310nm -40/+85C RDH 102 65/3 | Used during conducted tests by TUV,
with exception below

SFP+ CPRI & 10GBase-LR Lite (Very High Temp) RDH 102 Used during frequency stability test by

1310nm 65/25 TUV

SFP28 25GBASE-LR -40/+85 C RDH 102 75/3 | 5ed during radiated emission test by

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct
and complete.

Name: Audun B Helle

Position held: Regulatory Engineer

Email address: audun.helle@ericsson.com
Telephone number: (0)72 467 52 64

Date: 29/03/2022

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in
this document by the manufacturer.
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) AIR 6419 B41 - KRD 901 212/3 is an Ericsson AB Radio Unit
working in the public mobile service Band 41 band which provides communication connections
to Band 41 network. The EUT operates from a -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipnt Under Test

Document 75954408 Report 01 Issue 2 Page 10 of 259
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1.7

TEST SETUP

Conducted Test Set Up

PXA Signal

Analyser

Test Computer

10 MHz

®

CT11

Test Computer

Document 75954408 Report 01 Issue 2
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Ext Alarm Fan Alarm
ALD ALD
Terminator RF ports x 63
Attenuator RF Port x 1
(Under Test)
CPRI
Data
Data 2
DC Power | Powerin
Supply
- GND
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1.8 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -48V DC supply.

FCC Measurement Facility Registration Number

563983 Ericsson Test Laboratory, Kista

Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests
Ericsson Test Lab, Kista.

Test Case Module 1 Module 2
Maximum Peak Output Power and Peak to Average Ratio - Ashok Kumar, Hector Raj Kumar Kallem, Brian
Conducted Trujillo Scarfe
Ashok Kumar, Hector
Occupied Bandwidth Trujillo Raj Kumar Kallem
Ashok Kumar, Hector
Band Edge Trujillo Raj Kumar Kallem
Ashok Kumar, Hector
Transmitter Spurious Emissions Trujillo Raj Kumar Kallem
Frequency Stability N/A Raj Kumar Kallem
1.9 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.

1.10 MODIFICATION RECORD

No modifications were made to the EUT during testing.
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€

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths for both LTE and NR.

LTE worst case modulation was 16QAM.

The port with the highest power for LTE was Port 01.

The worst-case Bandwidth for LTE was 10 MHz.

NR worst case modulation was 16QAM.

The port with the highest power for NR was Port 59.

The worst-case Bandwidth for NR was 80 MHz.

These worst-case results are presented in this report to demonstrate compliance.

111 ADDITIONAL INFORMATION

The AIR 6419 B41 was equipped with an RDNB-board to enable testing on each RF
path/antenna port. The RDNB-board is replacing the AAS Antenna during the testing and only
used in testing purpose. The RDNB-board has 64 identical ports. To expedite the testing that
was required on performing all tests on all ports the Carrier Output Power was initially
performed on all ports and then the ones with the highest output power were selected to
perform the other tests for Bottom, Middle and Top channel in each bandwidth listed. The
rationale for this can be seen in the Ericsson test plan AIR 6419 B41 FCC Test Plan Ver 0.8.

Ericsson have provided the following details about the variants of the AIR 6419 B41, KRD 901
221.

The differences between KRD 901 212/3 and KRD 901 212/1, KRD 901 212/11 and KRD 901
212/31 are as below:

KRD 901 212/1 (with un-security software and antenna)

KRD 901 212/11** (with security software and antenna)

KRD 901 212/3*(with un-security software and CAB/RDNB board for testing purpose)

KRD 901 212/31(with security software and CAB/RDNB board for testing purpose)

Note*: Tested unit
Note**: This will be the marketed, sold unit.

To expedite testing two AIR 6419 B41 radios were used, the Hardware and Software Versions
were identical. The Module List in Annex A indicates which units were used for which tests and
refers to them throughout as Module 1 and Module 2.

Therefore, KRD 901 212/1 is equivalent to KRD 901 212/11 in radiated radio performance
terms, and KRD 901 212/3 is equivalent to KRD 901 212/31 in conducted radio performance
terms, as such no extra testing is required to prove conformity.

Testing shows Regulatory Compliance for the AIR 6419 B41, KRD 901 212/3NR, LTE and NR
+ LTE.
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SECTION 2

TEST DETAILS
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&

MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 27, Clause 27.50
FCC CFR 47 Part 2, Clause 2.1046
Date of Test and Modification State

14, 15, 16, 17 and 23-March-2022 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 21.8 - 22.8°C
Relative Humidity 20.6 - 24.6%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

In accordance with FCC CFR 47 Part 27, Clause 27.50 (h)(1)(ii) the limits have been calculated
using the formula :

EIRP 33 dBW + 10Log(X/Y) dBW + 10Log(360/Beamwidth) dBW

Where X = actual channel width, Y = 6MHz and Beamwidth is the total horizontal plane
beamwidth of the individual transmitting antenna for the station or any sector measured at the
half-power points.

Bandwidth EIRP Limit EIRP Limit EIRP Limit
MHz Beamwidth dBw W dBm
10 65 42.65 18417.81 72.65
15 65 44.41 27626.71 74.41
20 65 45.66 36835.61 75.66
30 65 47.42 55253.42 77.42
40 65 48.67 73671.22 78.67
50 65 49.64 92089.03 79.64
60 65 50.43 110506.84 80.43
70 65 51.10 128924.64 81.10
80 65 51.68 147342.45 81.68
90 65 52.19 165760.25 82.19
100 65 52.65 184178.06 82.65

COMMERCIAL - IN - CONFIDENCE
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2.1.6 Test Results

Configuration 1

Maximum Output Power per Carrier 27.96, 30.97, 32.73, 33.98, 34.95, 35.74, 36.41, 36.99 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position B
NR NR Carrier —
Antenna . ; Average Total Power Declared | Total | EIRP | Limit
Modulation | - Bandwidth '(DdABF; Power/PSD Ports 0-63 Gain | EIRP | Limit | Margin
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm | dBm dB
10.0 MHz
59 16QAM | 200MHZ 1964|2875 2070 |4681| 3876 | 2580 | 7265|7265 0.04
59 160AM | [20OMHz | g 50 |3145| 2082 |4951| 3888 | 2580 |75.66|7566| 0.35
30 kHz SCS
59 160AM | SOOMHz 1) 1a31a| 2113 |51.20| 3919 | 2580 |77.42|77.42| 0.42
30 kHz SCS
59 160AM | A0OMHz 1 g 04 13437] 2112 |5243| 3918 | 2580 |7867|7867| 044
30 kHz SCS
59 160AM | 20OMHz | o 14 |3544| 2094 |5350| 39.00 | 2580 |79.64|79.64| 0.34
30 kHz SCS
59 160AM | BOOMHZ | 450 l3501| 2106 |54.27| 3912 | 2580 |80.43|80.43| 0.36
30 kHz SCS
59 160AM | JOOMHz | g3 |3682| 2108 |5488| 39.14 | 2580 |[s81.10]|8110| 042
30 kHz SCS
59 160AM | BOOMHZ | o 96 | 36.08| 21.08 |55.04| 39.14 | 2580 |s168|8168| 0.84
30 kHz SCS
59 160AM | 200MHz 156 13710| 2024 |5525| 3830 | 2580 |8219|s8219| 1.14
30 kHz SCS
100.0 MHz
59 160aM | 00N | 899 [37.05| 1984 |5531| 37.90 | 2580 |8265 |8265| 154
Remarks
Calculations

Total Power = Measured Output Power (port X, worst case) + 10log (NANT)
Where NANT refers to the number of Ports. Maximum Total Power (EIRP) = Total Power (port
59) + Antenna Gain +10log(64)

Total EIRP = Total Power +Declared Gain.
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.501000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
1

1 Metrics v

2 Graph v

Average Power 100%
28.19.dBm = —
34.61 % at0 dB 10%
10.0% 451dB
1.0% 7.74dB 1
0.1% 964 dB
0.01% 9.92d8 01 /%éﬁ
0001 % 9968 '
0.0001 % 9.99 dB 001
ceak 10.58 dB 0001
38.77 dBm
10.0001 %|
0.00dB 20.00 dB
Info BW 160,00 MHz

€ocm

Mar 15, 2022 A V4
9 asozg ot B S Y

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 6 dB Trig: Free Run Center Freq: 2.506000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[l
1 Metrics A\ 2 Graph A\
Average Power 100%
31.31 dBm =
35.51 % at0dB 10%
10.0% 4.28dB
19
1.0% 7.65dB
0.1% 9.27dB
0.01% 9.65d8 01 %ﬁ@%
0.001 % 98408 i
001 I
0.0001 % 9.92dB ;
|
10.02 dB
Peak 0001 ;
41.33dBm
0.0001 %
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M?25Ee ol SR
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Antenna 59 - NR Modulation 160QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.511000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
32.96 dBm —
35.63 % at0dB 10%
10.0% 4.25dB
1
1.0% 7.61dB
0.1% 9.34dB
0.01% 9,86 0B o :
0.001 % 10268 \\
0.0001 % 10.36 dB vor ‘
]
1042 dB
Peak oo :
43.38dBm -
[
0.0001 % {
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
LIl il I ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.516000000 GHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[l
1 Metrics A\ 2 Graph A\
Average Power 100%
34.29dBm
35.69 % at 0 dB 10%
10.0% 4.30dB
19
1.0% 7.62dB
0.1% 9.30dB
0.01% 9.87dB 01 %ﬁ@
0.001 % 10.08 B 1
001 !
0.0001 % 10.15dB :
10.29.dB
Peak 0.001 :
44.58 dBm -
I
0.0001 % \
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M?2wne ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.521000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
35.20 dBm —
34.98 % at0dB 10%
10.0% 441dB
1
1.0% 7.75dB
0.1% 944 dB
0.01% 101008 o :
0.001 % 103808 :
0.0001 % 10.58 dB vor
X
10,83 B !
Peak o E
46.03dBm -
|
0.0001 % i
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
€0 M2 TS ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.526000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100%
36.26 dBm
36.65%at0dB 10%
10.0% 4.24dB
1o
1.0% 7.55dB
0.1% 9.27dB
0.01% 9.98d8 01 %ﬁ@k
0.001 % 10.35dB 8
0.0001 % 1049 dB oot
K
10.79dB
Peak 0.001 :
47.05dBm i
1
0.0001 %) ‘
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M2 e ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.531000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
36.69 dBm —
35.07 % at0dB 10%
10.0% 4.38dB
1
1.0% 7.76dB
0.1% 9.32dB
0.01% 99508 o \
0.001 % 104208 T
0.0001 % 10.56 dB vor
)
10.74 dB |
Peak oo :
47.43dBm -
1
0.0001 % i
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
€00 M2 RS ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.536000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100%
36.99 dBm =
3643 %at0dB 10%
10.0% 4.37dB
19
1.0% 7.61dB
0.1% 8.96 dB
0.01% 9.65d8 01 %ﬁ@\
0.001 % 104208 ]
001 \
0.0001 % 11.00dB
127d8 1
Peak 0001 :
48.26 dBm ]
}
0.0001 %) |
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M2 NS ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.541000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
37.43dBm —
36.21 % at0dB 10%
10.0% 4.16 dB
1
1.0% 7.26dB
0.1% 8.56 dB
0.01% 92148 o
0.001 % 97148 i
0.01 \
0.0001 % 9.97dB
1
1
10.49 dB
Peak oo i
47.92dBm -
]
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
LNl edle 750 I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.546000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[l
1 Metrics A\ 2 Graph A\
Average Power 100%
37.13dBm ===
35.32%at0dB 10%
10.0% 4.40dB
19
1.0% 7.67dB
0.1% 8.99dB
0.01% 9.66 4B 01 %ﬁ@\
0.001 % 10.11dB A\
001 \
0.0001 % 10.36 dB ;
1
10.53 dB
Peak 0.001 “.
47.66 dBm T
I
0.0001 % |
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M?2ETe ol SR
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Configuration 1

Maximum Output Power per Carrier 27.96 dBm Per Port

Peak to Average Ratio (PAR) / Output Power
Antenna | NR Modulation NR Carrier Bandwidth Channel Position M
PAR (dB) Average Power/PSD
dBm dBm/MHz
0 16QAM 10.0 MHz 30 kHz SCS 9.36 28.16 20.32
1 16QAM 10.0 MHz 30 kHz SCS 9.54 28.23 20.25
2 16QAM 10.0 MHz 30 kHz SCS 9.45 28.16 20.18
3 16QAM 10.0 MHz 30 kHz SCS 9.34 28.02 20.32
4 16QAM 10.0 MHz 30 kHz SCS 9.56 28.13 20.26
5 16QAM 10.0 MHz 30 kHz SCS 9.58 28.07 20.09
6 16QAM 10.0 MHz 30 kHz SCS 9.51 28.05 20.15
7 16QAM 10.0 MHz 30 kHz SCS 9.60 28.20 20.20
8 16QAM 10.0 MHz 30 kHz SCS 9.38 28.11 20.15
9 16QAM 10.0 MHz 30 kHz SCS 9.44 28.11 20.01
10 16QAM 10.0 MHz 30 kHz SCS 9.60 27.96 20.27
11 16QAM 10.0 MHz 30 kHz SCS 9.16 28.23 20.35
12 16QAM 10.0 MHz 30 kHz SCS 9.40 28.24 20.18
13 16QAM 10.0 MHz 30 kHz SCS 9.29 28.09 20.38
14 16QAM 10.0 MHz 30 kHz SCS 9.36 28.02 20.10
15 16QAM 10.0 MHz 30 kHz SCS 9.49 28.15 20.14
16 16QAM 10.0 MHz 30 kHz SCS 9.44 28.20 20.09
17 16QAM 10.0 MHz 30 kHz SCS 9.56 28.19 20.14
18 16QAM 10.0 MHz 30 kHz SCS 9.55 28.21 20.12
19 16QAM 10.0 MHz 30 kHz SCS 9.34 28.29 20.30
20 16QAM 10.0 MHz 30 kHz SCS 9.70 28.25 20.30
21 16QAM 10.0 MHz 30 kHz SCS 9.47 28.13 20.05
22 16QAM 10.0 MHz 30 kHz SCS 9.41 28.27 20.06
23 16QAM 10.0 MHz 30 kHz SCS 9.38 28.19 20.17
24 16QAM 10.0 MHz 30 kHz SCS 9.60 28.29 20.46
25 16QAM 10.0 MHz 30 kHz SCS 9.38 28.10 20.26
26 16QAM 10.0 MHz 30 kHz SCS 9.48 28.33 20.26
27 16QAM 10.0 MHz 30 kHz SCS 9.55 28.17 20.12
28 16QAM 10.0 MHz 30 kHz SCS 9.57 28.07 20.33
29 16QAM 10.0 MHz 30 kHz SCS 9.29 28.04 20.06
30 16QAM 10.0 MHz 30 kHz SCS 9.21 28.04 19.99
31 16QAM 10.0 MHz 30 kHz SCS 9.53 28.21 20.25
32 16QAM 10.0 MHz 30 kHz SCS 9.19 28.02 20.23
33 16QAM 10.0 MHz 30 kHz SCS 9.40 28.12 20.31
34 16QAM 10.0 MHz 30 kHz SCS 9.23 28.10 20.15
35 16QAM 10.0 MHz 30 kHz SCS 9.71 28.31 20.24
36 16QAM 10.0 MHz 30 kHz SCS 9.45 28.21 20.30
37 16QAM 10.0 MHz 30 kHz SCS 9.42 28.25 20.24
38 16QAM 10.0 MHz 30 kHz SCS 9.77 28.14 20.14
39 16QAM 10.0 MHz 30 kHz SCS 9.38 28.13 20.41
40 16QAM 10.0 MHz 30 kHz SCS 9.73 28.04 20.12
41 16QAM 10.0 MHz 30 kHz SCS 9.40 28.27 20.20
42 16QAM 10.0 MHz 30 kHz SCS 9.47 28.26 20.35
43 16QAM 10.0 MHz 30 kHz SCS 9.39 28.40 20.33
44 16QAM 10.0 MHz 30 kHz SCS 9.49 28.33 20.28
45 16QAM 10.0 MHz 30 kHz SCS 9.81 28.41 20.36
46 16QAM 10.0 MHz 30 kHz SCS 9.85 28.26 20.20
47 16QAM 10.0 MHz 30 kHz SCS 9.37 28.49 20.46
48 16QAM 10.0 MHz 30 kHz SCS 9.24 28.23 20.30
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Peak to Average Ratio (PAR) / Output Power
Antenna | NR Modulation NR Carrier Bandwidth Channel Position M
PAR (dB) Average Power/PSD
dBm dBm/MHz
49 16QAM 10.0 MHz 30 kHz SCS 9.58 28.25 20.37
50 16QAM 10.0 MHz 30 kHz SCS 9.60 28.28 20.33
51 16QAM 10.0 MHz 30 kHz SCS 9.52 28.30 20.36
52 16QAM 10.0 MHz 30 kHz SCS 9.46 28.20 20.25
53 16QAM 10.0 MHz 30 kHz SCS 9.14 28.07 20.17
54 16QAM 10.0 MHz 30 kHz SCS 9.61 28.18 20.15
55 16QAM 10.0 MHz 30 kHz SCS 9.67 28.09 20.08
56 16QAM 10.0 MHz 30 kHz SCS 9.40 28.13 20.25
57 16QAM 10.0 MHz 30 kHz SCS 9.35 28.11 20.21
58 16QAM 10.0 MHz 30 kHz SCS 9.48 28.51 20.48
59 16QAM 10.0 MHz 30 kHz SCS 9.40 28.54 20.53
60 16QAM 10.0 MHz 30 kHz SCS 9.34 28.31 20.58
61 16QAM 10.0 MHz 30 kHz SCS 9.45 28.51 20.59
62 16QAM 10.0 MHz 30 kHz SCS 9.32 28.20 20.25
63 16QAM 10.0 MHz 30 kHz SCS 9.59 28.32 20.18
Summed Total - 46.26 38.31
Remarks

The plot results presented are the measured worst case and represent typical performance for
all antenna ports, plot data performance is on file and available on request.

Calculations:

Total EIRP = Summed Average Power on all 64 Ports + Antenna Gain.

Summed Declared Maximum Total EIRP Limit Limit
NR Carrier Bandwidth Average Power Antenna Gain EIRP Margin
dBm dBi dBm dBm dB
10.0 MHz 30 kHz SCS 46.26 25.8 72.06 72.65 0.59

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 Y T
Power Stat CCDF
KEYSIGHT /nput RF InputZ- 50 Atten- 6 dB Trig- Free Run Center Freq- 2 593000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (S)  |uW Path: Standard Radio Std: None
1

1 Metrics v

Average Power

28.73dBm

35.21%at0dB

10.0%

4.38dB

1.0%

7.54dB

0.1%

9.40dB

0.01%

9.63dB

0.001 %

9.66 dB

0.0001 %

9.68 dB

Peak

9.84 dB

38.57 dBm

2 Graph v

100 %

0.0001 %|

0.00dB
Info BW 160.00 MHz

2ocm

) | Mar 14,2022 A
ﬂ 7:02:59 AM " \

£
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Configuration 1

Maximum Output Power per Carrier 27.96, 30.97, 32.73, 33.98, 34.95, 35.74, 36.41, 36.99 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position M
NR NR Carrier —
Antenna : ; Average Total Power Declared | Total | EIRP | Limit
Modulation |- Bandwidth '(DdABF; Power/PSD Ports 0-63 Gain | EIRP | Limit | Margin
dBm [ dBm/MHz | dBm | dBm/MHz dBi dBm | dBm dB
59 16QAM [20O0MHzZ301 g 1y 131 63| 2087 |49.60| 3893 | 2580 |75.49|7566| 0.17
kHz scs | ¥ : : : : : : : :
30.0 MHz 30
59 160aM  |300MH2 301 982 |3320| 2110 |5135| 30.25 | 2580 |77.5|77.42 0.27
59 16QAM 4?(ﬂZMSHéS30 9.45 |34.69| 2121 |52.75| 3927 | 2580 |7855|7867| 0.2
59 160AM 5?(‘32'\"5“'5530 9.14 |35.44| 21.02 |5350| 39.08 | 2580 |79.30|79.64| 0.34
59 16QAM G%gZMSHégO 9.43 [36.39| 2099 |54.45| 39.05 | 2580 |80.25|8043]| 0.8
70.0 MHz 30
59 16Qam | 7002301 895 |36.86| 2111 |54.92| 39.17 | 2580 |80.72|8L10 | 0.38
80.0 MHz 30
59 16Qam | S0P MEZ0) 905 |37.76| 2116 |s5.82| 39.22 | 2580 |8162|8L68 | 0.06
59 160AM |90OMHz30| o o7 |37 68| 2072 |55.74| 3878 | 25.80 |s81.54|8219| 0.65
kHz SCS
100.0 MHz
59 16QAM | SO0 MIZ | 870 |37.66| 2032 |s5.72| 3838 | 25.80 |8152 8265 113
Remarks
Calculations

Total Power = Measured Output Power (port X, worst case) + 10log (NANT)
Where NANT refers to the number of Ports. Maximum Total Power (EIRP) = Total Power (port
59) + Antenna Gain +10log(64)

Total EIRP = Total Power +Declared Gain.
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
31.59dBm —
35.11 %at0dB 10%
10.0% 4.36 dB
1
1.0% 7.79dB
0.1% 944 dB
0.01% 97808 o .y
0.001 % 98208 \\
0.0001 % 9.84dB vor
9.86 dB
Peak oo
41.45dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
€00 M2 e ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten” 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 1007
33.00dBm B
34.52 % at0dB 10%
10.0% 4.50dB
19
1.0% 7.99dB
0.1% 9.82dB
0.01% 10.09d8 W haeee=—==
0.001 % 10.13dB
0.0001 % 10.16 dB oot
[
10.53 dB
Peak 0001
43.53dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % K
Lo M?EETe ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
34.58 dBm —
35.29 % at0dB 10%
10.0% 4.37dB
1
1.0% 7.77dB
0.1% 945dB
0.01% 9758 o =
0.001 % 97948 \~
0.0001 % 9.81dB vor
i
9.87dB
Peak oo
44.45dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
€0 M2 e ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 1007
36.00 dBm e
35.55 % at 0 dB 10%
10.0% 4.24dB
19
1.0% 7.51dB
0.1% 9.14dB
0.01% 94248 01 %ﬁ@\
0.001 % 9478 !
0ot !
0.0001 % 9.50dB ;
;
1
9.56 dB
Peak 0001
45.56 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % K
RN Azl I ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1 v +
Power Stat CCDF

KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
36.43dBm —
35.24 % at0dB 10%
10.0% 4.36 dB
1
1.0% 7.74dB
0.1% 943dB
0.01% 97748 o :
L
0.001 % 9.82dB \\
0.0001 % 9.86dB vor
|
9.88dB
Peak o :
46.31 dBm -
I
0.0001 % |
0.00dB 20.00 dB;
Info BW 160.00 MHz

OIS IS5 I

B RPN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 1007
37.44dBm
35.74 % at 0 dB 10%
10.0% 4.25dB
19
1.0% 7.52dB
0.1% 8.95dB
0.01% 9.11d8 01 %ﬁ%‘
0.001 % 91748 '\
0.01 {
0.0001 % 9.20dB t
¥
|
9.23dB
Peak 0001 T
46.67 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % K
Lo M2 e ol SR

Document 75954408 Report 01 Issue 2
COMMERCIAL - IN - CONFIDENCE

Page 27 of 259



Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
37.40dBm ———
34.54 % at0dB 10%
10.0% 4.56 dB
1
1.0% 7.92dB
0.1% 9.05d8 B
0.01% 9178 o :
0.001 % 9.36 0B ﬂ
0.01 |
0.0001 % 9.59dB :
\\
9.82dB
Peak oo :
47.22dBm -
1
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
LI il I ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 1007
37.89dBm
35.69 % at 0 dB 10%
10.0% 4.32dB
19
1.0% 7.53dB
0.1% 8.57dB
0.01% 871d8 01 %ﬁxﬁ“
0.001 % 87908 ]
0.01 |
0.0001 % 8.90dB -
i
|
8.96 dB
Peak 0001 -
46.85dBm ;
|
0.0001 % i
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % K
Lo M2 TS ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1
Power Stat CCDF

o+

RL o
57}

Align: Auto

KEYSIGHT nput RF InputZ: 50 0

Freq Ref: Int(S)  |uW Path: Standard

Atten: 10 dB Trig: Free Run
Preamp: Off #F Gain: Low

Center Freq: 2.593000000 GHz
Counts: 10.0 M/10.0 Mpt
Radio Std: None

1 Metrics v

2 Graph v

Average Power 100%
37.82dBm ==
35.43 % at0 dB 10%
10.0% 438dB
1.0% 7.67dB 1
0.1% 8.70dB
0.01% 8,858 = = == = |
0.001 % 8.95dB
0.0001 % 9.02dB 001
ceak 9.16 dB 0001
46.98 dBm
10.0001 %|
0.00dB 20.00 dB
Info BW 160,00 MHz

€9 C W2

[0

£

Document 75954408 Report 01 Issue 2

COMMERCIAL - IN - CONFIDENCE

Page 29 of 259



Configuration 1

Maximum Output Power per Carrier 27.96, 30.97, 32.73, 33.98, 34.95, 35.74, 36.41, 36.99 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
. Channel Position T
NR NR Carrier —
Antenna : ; Average Total Power Declared | Total | EIRP | Limit
Modulation |- Bandwidth '(DdABF; Power/PSD Ports 0-63 Gain | EIRP | Limit | Margin
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm | dBm dB
59 160AM [10OMHZ30| g 4 198 53| 2081 |4659| 3887 | 2580 |71.39|7265| 026
kHz scs | ¥ : : : : : : : :
20.0 MHz 30
59 160aM | 200ME2 301 908 13136 | 2095 |4042| 30.01 | 2580 |74.22(7566 | 0.44
59 16QAM 3?('32'\":5530 952 [33.16| 2115 |51.22| 3921 | 2580 |76.02|77.42| 0.40
59 160AM |AOOMHz 30| g o5 |34 57| 2138 |5263| 39.44 | 2580 |77.43|7867| 0.24
kHz SCS
59 16Qam | 200MEZ301 945 |35.37| 2132 |5343| 39.38 | 2580 |78.23|79.64 | 0.1
59 16QAM G%aZMSHCZSO 9.24 [36.28| 21.07 |54.34| 23913 | 2580 |79.14 |80.43| 0.29
59 16QAM 7?('32""5”5830 9.35 [36.94| 2117 |[5500| 39.23 | 2580 |79.80|81.10| 0.30
59 160AM 8?('8'2""5”5530 8.85 |37.41| 2090 |55.47| 3896 | 2580 |80.27|s168]| 041
90.0 MHz 30
59 160am | P00MEZ 301 58313720 2051 |s535| 3857 | 2580 8015|8219 | 104
100.0 MHz
59 16QaM | JOOOMIZ | 582 |37.28| 2008 |5534| 3814 | 2580 |80.14 (8265 151
Remarks
Calculations

Total Power = Measured Output Power (port x, worst case) + 10log (NANT)
Where NANT refers to the number of Ports. Maximum Total Power (EIRP) = Total Power (port
59) + Antenna Gain +10log(64)

Total EIRP = Total Power +Declared Gain.
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1 v +
Power Stat CCDF

KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.685000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
28.99dBm ——
34.70 % at 0 dB 10%
10.0% 4.49dB
1
1.0% 7.711dB
0.1% 9.60dB
0.01% 9,86 0B o ,\
1
0.001 % 9.93dB 1
0.0001 % 9.97dB vor
10.56 dB
Peak o
39.55dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 160.00 MHz

OIS IR~ Y 2

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 6 dB Trig: Free Run Center Freq: 2.680000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[l
1 Metrics A\ 2 Graph A\
Average Power 100%
31.91dBm =
35.45%at 0 dB 10%
10.0% 4.29dB
19
1.0% 7.69dB
0.1% 9.28dB
0.01% 97348 01 %ﬁ@
0.001 % 98508 i
001 \
0.0001 % 10.04 dB ‘
|
1042 dB
Peak 0001 T
42.33dBm i
|
0.0001 %
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M?ETe gal
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.675000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
33.38 dBm —
35.14 % at0dB 10%
10.0% 4.40dB
1
1.0% 7.81dB
0.1% 9.52dB
0.01% 101208 o =
0.001 % 1054 B .
0.0001 % 10.64 dB vor
:
11.01dB )
Peak oo :
44.39dBm -
]
0.0001 % ‘
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
€0 M2 e ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 6 dB Trig: Free Run Center Freq: 2.670000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100%
35.27 dBm
36.18 % at0dB 10%
10.0% 4.13dB
1o
1.0% 740dB
0.1% 8.95dB
0.01% 959 dB 01 /ﬁ@
0.001 % 991d8 ‘\\
0.0001 % 9.96 dB oot ;
Y
10.03 dB
Peak 0001
45.30 dBm
0.0001 %)
0.00dB 20.00 dB!
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M?2ETe ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.665000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
35.82 dBm — —
34.78 % at0dB 10%
10.0% 443dB
1
1.0% 7.78dB
0.1% 945dB
0.01% 101908 o :
0.001 % 107808 ;
0.0001 % 10.99 dB vor -
Y
\
11.09 dB
Peak o ;
46.91 dBm -
I
0.0001 % \
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
€0 M2 NS ol S

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.660000000 GHz
RL > Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100%
36.78 dBm =
35.50 % at 0 dB 10%
10.0% 4.31dB
1o
1.0% 7.63dB
0.1% 9.24dB
0.01% 10.01d8 01 %ﬁ@
0.001 % 10408 2
0.0001 % 10.61dB oot ;
;
1080 B )
Peak 0001
47.58 dBm i
|
0.0001 %) |
0.00dB 20,00 dB
Info BW 160.00 MHz
Mar 15, 2022 A K|
Lo M2 ETe ol RN
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run  Center Freq: 2.655000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
37.28dBm ——
34.85%at0dB 10%
10.0% 442dB
1
1.0% 7.81dB
0.1% 9.35dB
0.01% 101408 o 3
0.001 % 10.53 dB 3
0.0001 % 10.68 dB vor ;
\
11.00 dB }
Peak oo
48.28dBm -
I
0.0001 % |
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
LIl edl 5 O BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run Center Freq: 2.650000000 GHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[l
1 Metrics A\ 2 Graph A\
Average Power 100%
37.86 dBm
35.70 % at 0 dB 10%
10.0% 4.31dB
19
1.0% 747dB
0.1% 8.85dB
0.01% 9.63dB 01 %ﬁ@‘
0.001 % 10.46 dB v
0.0001 % 10.66 dB oot
\.
10.88 dB |
Peak oo -
48.74 dBm ;
]
0.0001 % \
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M2 TS ol SR
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run  Center Freq: 2.645000000 GHz
RL > Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
37.80dBm —
35.53 % at0 dB 10%
10.0% 4.34dB
1
1.0% 7.51dB
0.1% 8.83dB
0.01% 96908 o S
0.001 % 10.18 dB
0.01 }
0.0001 % 10.50 dB
10.84 dB
Peak oo -
48.64 dBm -
{
0.0001 % ‘
0.00dB 20.00 dB;
Info BW 160.00 MHz
Mar 15, 2022 A % LV4
LNl edlev I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run Center Freq: 2.640000000 GHz
RL > Preamp: Off #IF Gain' Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[l
1 Metrics A\ 2 Graph A\
Average Power 100%
37.89dBm
35.76 % at 0 dB 10%
10.0% 4.29dB
19
1.0% 7.50dB
0.1% 8.82dB
0.01% 946 dB 01 %ﬁ@
0.001 % 98508 {
001 )
0.0001 % 10.12dB :
\\
10.53 dB
Peak oo
48.42dBm
0.0001 %
0.00dB 20.00 dB.
Info BW 160.00 MHz
Mar 15, 2022 A LV
Lo M2 e ol SR
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Configuration 2

Maximum Output Power per Carrier 2x 29.72, 2x 30.97, 2x 32.73, 7 x (2x 33.98) dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Anten . . . Channel Position M
NR Modulation NR Carrier Bandwidth
na PAR (dB) Average Power/PSD
dBm dBm/MHz
59 16QAM 10.0 MHz 30 kHz SCS - 30.50 20.43
59 16QAM 20.0 MHz 30 kHz SCS - 34.06 20.75
59 16QAM 30.0 MHz 30 kHz SCS - 36.06 21.31
59 16QAM 40.0 MHz 30 kHz SCS - 37.02 20.84
59 16QAM 50.0 MHz 30 kHz SCS - 37.44 20.25
59 16QAM 60.0 MHz 30 kHz SCS - 37.25 19.21
59 16QAM 70.0 MHz 30 kHz SCS - 37.59 18.73
59 16QAM 80.0 MHz 30 kHz SCS - 37.39 18.31
59 16QAM 90.0 MHz 30 kHz SCS - 37.68 17.69
59 16QAM 100.0 MHz 30 kHz SCS - 37.61 17.67

Configuration 3

Maximum Output Power per Carrier 27.96, 29.72, 30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
LTE LTE Carrier EIRP
Antenna . . Average Total Power Declared | Total | EIRP o
Modulation | Bandwidth | PAR | poyeypsp Ports 1-64 Gain | EIRP | Limit |  -M1
(dB) Margin
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm | dBm dB
1 16QAM 10.0 MHz | 9.49 [27.75] 19.90 |45.81| 37.96 25.80 | 7061|7265 1.04
1 16QAM 15.0 MHz | 9.59 |[29.31| 20.14 [47.37] 38.20 25.80 | 7217|7441 1.24
1 16QAM 20.0 MHz | 9.27 |30.67| 19.58 [48.73| 37.64 25.80 |[7353[7566| 1.13
Remarks
Total Power = Measured Output Power (port X, worst case) + 10log (NANT)
Where NANT refers to the number of Ports.
Total Power (EIRP) = Total Power (port 1) + Antenna Gain +10log(64)
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Antenna 1 - LTE Modulation 16QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position B

w Keysight Spectrum Analyzer - Power Stat CCDF [=n=h
W RU [ RF [s0a bC | | SENSE:NT] [ 05:25:31 PMMar 17, 2022
Eenter Freq 2.501000000 GHz ‘ Center Freq: 2.501000000 GHz Radio Std: None
«p—~ Trig: Free Run Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 16 dB
Average Power 100 5, Saussian
28.02 dBm .
34.93 % at 0dB 10 %
1%
10.0 % 443 dB 04 %
1.0% 7.78 dB
0.1% 9.49 dB
001%  9.87dB 0.01%
0.001% 9.96dB
0.0001 % 10.00 dB 0.001 %
Peak 10.88 dB
38.90 dBm
0.0001 % 0dB >0 dB
Info BW 85.000 MHz
MSG STATUS

Antenna 1 - LTE Modulation 16QAM - LTE Carrier Bandwidth 15.0 MHz - Channel Position B

wm Keysight Spectrum Analyzer - Pawer Stat CCDF (=0 ==
X RU | RF [s0e bc | [ SENSE:INT| | 04:29:18 PMMar 16, 2022
Eenter Freq 2.503500000 GHz ‘ Center Freq: 2.503500000 GHz Radio Std: None
+» Trig: Free Run Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 18 dB
Average Power 100 v, FAussian
29.46 dBm L
34.76 % at 0dB 10%
1%
10.0 % 4.48 dB 01 %
1.0% 7.87 dB
0.1% 9.59 dB
001% 10.01dB 0.01%
0.001% 10.13dB
0.0001 % 10.21 dB 0.001 %
Peak 11.36 dB
40.82 dBm
0.0001 % 0dB 20dB
Info BW 85.000 MHz
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Antenna 1 - LTE Modulation 16QAM - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

= Keysight Spectrum Analyzer - Power Stat CCDF [=n=h
W RU [ RF [s0a bC | | | SENSE:NT] [ [ 05:10:00 PMMar 16, 2022
Eenter Freq 2.506000000 GHz ‘ Center Freq: 2.506000000 GHz Radio Std: None
«p—~ Trig: Free Run Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 20 dB
Average Power 100 5, Saussian
31.06 dBm |
35.48 % at 0dB 10%
1%

10.0 % 4.31dB

01%
1.0% 7.60 dB
0.1% 927 dB

001% 9.70dB 0.01%
0.001% 9.86dB

0.0001 % 10.09 dB 0.001 %
Peak 10.14 dB
41.20 dBm

0.0001 % 0dB >0 4B
Info BW 85.000 MHz
MSG STATUS
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Configuration 3

Maximum Output Power per Carrier 27.96, 29.72, 30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Antenna | LTE Modulation | LTE Carrier Bandwidth Channel Position M
PAR (dB) Average Power/PSD
dBm dBm/MHz
0 16QAM 10.0 MHz 9.91 27.79 19.59
1 16QAM 10.0 MHz 9.67 28.01 19.98
2 16QAM 10.0 MHz 9.66 27.66 19.68
3 16QAM 10.0 MHz 9.75 27.55 19.62
4 16QAM 10.0 MHz 9.72 27.55 19.66
5 16QAM 10.0 MHz 9.91 27.50 19.65
6 16QAM 10.0 MHz 9.60 27.42 19.49
7 16QAM 10.0 MHz 9.81 27.49 19.46
8 16QAM 10.0 MHz 9.73 27.54 19.44
9 16QAM 10.0 MHz 9.50 27.61 19.43
10 16QAM 10.0 MHz 9.59 27.28 19.48
11 16QAM 10.0 MHz 9.87 27.54 19.51
12 16QAM 10.0 MHz 9.76 27.55 19.78
13 16QAM 10.0 MHz 10.08 27.70 19.65
14 16QAM 10.0 MHz 9.61 27.48 19.45
15 16QAM 10.0 MHz 9.58 27.77 19.62
16 16QAM 10.0 MHz 9.78 27.53 19.54
17 16QAM 10.0 MHz 9.61 27.57 19.47
18 16QAM 10.0 MHz 10.01 27.49 19.50
19 16QAM 10.0 MHz 9.41 27.42 19.32
20 16QAM 10.0 MHz 9.69 27.51 19.37
21 16QAM 10.0 MHz 9.44 27.55 19.25
22 16QAM 10.0 MHz 9.97 27.30 19.37
23 16QAM 10.0 MHz 9.53 27.39 19.41
24 16QAM 10.0 MHz 9.44 27.54 19.68
25 16QAM 10.0 MHz 9.60 27.45 19.39
26 16QAM 10.0 MHz 9.65 27.52 19.49
27 16QAM 10.0 MHz 9.83 27.36 19.37
28 16QAM 10.0 MHz 9.79 27.50 19.36
29 16QAM 10.0 MHz 9.69 27.47 19.37
30 16QAM 10.0 MHz 9.76 27.44 19.43
31 16QAM 10.0 MHz 9.82 27.43 19.57
32 16QAM 10.0 MHz 9.56 27.45 19.62
33 16QAM 10.0 MHz 9.73 27.58 19.64
34 16QAM 10.0 MHz 9.78 27.67 19.67
35 16QAM 10.0 MHz 9.53 27.64 19.52
36 16QAM 10.0 MHz 10.14 27.39 19.56
37 16QAM 10.0 MHz 9.83 27.46 19.32
38 16QAM 10.0 MHz 9.72 27.33 19.31
39 16QAM 10.0 MHz 9.92 27.44 19.43
40 16QAM 10.0 MHz 9.59 27.40 19.39
41 16QAM 10.0 MHz 9.42 27.35 19.67
42 16QAM 10.0 MHz 9.74 27.44 19.53
43 16QAM 10.0 MHz 9.70 27.49 19.42
44 16QAM 10.0 MHz 9.56 27.46 19.62
45 16QAM 10.0 MHz 10.25 27.47 19.34
46 16QAM 10.0 MHz 9.90 27.57 19.43
47 16QAM 10.0 MHz 9.98 27.69 19.60
48 16QAM 10.0 MHz 9.60 27.59 19.57
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Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
Antenna | LTE Modulation | LTE Carrier Bandwidth Average Power/PSD
PAR (dB) PAR (dB)
dBm dBm/MHz

49 16QAM 10.0 MHz 9.38 27.58 19.28
50 16QAM 10.0 MHz 9.76 27.41 19.56
51 16QAM 10.0 MHz 9.52 27.64 19.44
52 16QAM 10.0 MHz 9.76 27.33 19.57
53 16QAM 10.0 MHz 9.50 27.51 19.34
54 16QAM 10.0 MHz 9.63 27.43 19.41
55 16QAM 10.0 MHz 9.63 27.36 19.42
56 16QAM 10.0 MHz 9.73 27.36 19.60
57 16QAM 10.0 MHz 9.70 27.46 19.56
58 16QAM 10.0 MHz 9.92 27.63 20.01
59 16QAM 10.0 MHz 9.52 27.69 19.78
60 16QAM 10.0 MHz 9.61 27.74 19.56
61 16QAM 10.0 MHz 10.04 27.80 19.74
62 16QAM 10.0 MHz 9.84 27.69 19.42
63 16QAM 10.0 MHz 10.06 27.39 19.47

Summed Total - 45.59 37.58

Remarks

The plot results presented are the measured worst case and represent typical performance for
all antenna ports, plot data performance is on file and available on request.

Calculations:
Total EIRP = Summed Average Power on all 64 Ports + Antenna Gain.

Summed Declared Maximum Total EIRP Limit Limit
NR Carrier Bandwidth Average Power Antenna Gain EIRP Margin
dBm dBi dBm dBm dB
10.0 MHz 30 kHz SCS 45.59 25.80 71.39 72.65 1.26

Antenna 1 - LTE Modulation 160QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position M

= Keysight Spectrum Analyzer - Power Stat CCDF ==
B RL | RF [s0e bc | | [ SENSE:INT| | | 04:56:15 PMMar 15, 2022
Eenter Freq 2.593000000 GHz ‘ Center Freq: 2.693000000 GHz Radio Std: None
«p. Trig: Free Run Counts:10.0 M/10.0 Mpt
#IFGain:Low #Atten: 16 dB
Average Power Gaussian
9 100%
27.78 dBm L
o,
34.52 % at 0dB 10%

10.0 % 4.52 dB

0.1 %
10% 7.93 dB
0.1% 9.67 dB

0.01% 10.06dB 0.01%
0.001% 10.08 dB

0.0001 % 10.10 dB 0.001 %
Peak 10.38 dB
38.16 dBm

0.0001 % 0dB 20dB
Info BW 85.000 MHz
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Configuration 3

Maximum Output Power per Carrier 27.96, 29.72, 30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
Antenna MO(Ij_l-,II—EtiOH Lg:\gvagltir PAR Average Total Power Declared | Total | EIRP E:E\i
Power/PSD Ports 1-64 Gain EIRP | Limit )
(dB) Margin
dBm | dBm/MHz | dBm | dBm/MHz dBi dBm [ dBm dB
1 16QAM 15.0 MHz 9.59 [29.31 20.14 47.37 38.20 25.80 73.17 | 74.41 1.24
1 16QAM 20.0 MHz | 9.27 | 30.67 19.58 |48.73| 37.64 25.80 74.53 | 75.66 | 1.13
Remarks

Total Power = Measured Output Power (port X, worst case) + 10log (NANT)
Where NANT refers to the number of Ports.

Total Power (EIRP) = Total Power (port 1) + Antenna Gain +10log(64)

Antenna 1 - LTE Modulation 16QAM - LTE Carrier Bandwidth 15.0 MHz - Channel Position B

'— Keysight Spectrum Analyzer - Power Stat CCDF

=&t sl

RL [ RF [s0a bc |

| SENsE:NT] [

04:29:18 PMMar 16,2022

[Center Freq 2.503500000 GHz

#|FGain:Low

Center Freq: 2.503500000 GHz

—p—~ Trig: Free Run

#Atten: 18 dB

Counts:10.0 M/10.0 Mpt

Radio Std: None

Average Power

29.46 dBm
34.76 % at 0dB

4.48 dB
7.87 dB
9.59 dB
0.01% 10.01dB
0.001% 10.13dB
0.0001 % 10.21 dB

Peak 11.36 dB
40.82 dBm

10.0 %
1.0%
0.1%

1009

Gauss|

ian

10%

[y

e

01%

001%

0.001 %

o
0.0001 % odB
Info BW 85.000 MHz

STATUS

20dB
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Antenna 1 - LTE Modulation 16QAM - LTE Carrier Bandwidth 20.0 MHz - Channel Position B

= Keysight Spectrum Analyzer - Power Stat CCDF

[l e sl

T

RF [s0a bC |

| SENSE:NT] [

05:10:00 PMMar 16,2022

[
[Center Freq 2.506000000 GHz |

#IFGain:Low

Center Freq: 2.506000000 GHz

«p—~ Trig: Free Run
#Atten: 20 dB

Radio Std: None
Counts:10.0 M/10.0 Mpt

10.0 %
1.0%
0.1%
0.01 %
0.001 %

Peak

Average Power

31.06 dBm
35.48 % at 0dB

4.31dB
7.60 dB
9.27 dB
9.70dB
9.86 dB

0.0001 % 10.09 dB

10.14 dB
41.20 dBm

1009

Gaussian

10%

01%

001%

‘\\

0.001 %

0.0001 %

0de
Info BW 85.000 MHz

20dB

STATUS

Configuration 3

Maximum Output Power per Carrier 27.96, 29.72, 30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T

Antenna MocIi_JIEtion gaEncci:vE\;irc;It?\r PAR Average Total Power Declared | Total | EIRP E:EE

Power/PSD Ports 1-64 Gain EIRP | Limit h

(dB) Margin

dBm | dBm/MHz | dBm | dBm/MHz dBi dBm | dBm dB

1 16QAM 10.0 MHz 9.72 [27.73 19.91 45.79 37.97 25.80 70.59 | 72.65 1.06

1 16QAM 15.0 MHz | 10.15 [ 29.58 20.18 47.64 38.24 25.80 72.44 | 74.41 0.97

1 16QAM 20.0 MHz | 9.70 |30.87 19.74 [48.93| 37.80 25.80 73.73 | 75.66 | 0.93
Remarks

Total Power = Measured Output Power (port X, worst case) + 10log (NANT)
Where NANT refers to the number of Ports.

Total Power (EIRP) = Total Power (port 1) + Antenna Gain +10log(64)
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Antenna 1 - LTE Modulation 160QAM - LTE Carrier Bandwidth 10.0 MHz - Channel Position T

= Keysight Spectrum Analyzer - Power Stat CCDF

[l e sl

W RU [ RF [s0a bc |

| SENSE:NT]

04:07:03 PMMar 16,2022

[Center Freq 2.685000000 GHz

[
Center Freq: 2.685000000 GHz
«p—~ Trig: Free Run Counts:10.0 M/10.0 Mpt

Radio Std: None

Info BW 85.000 MHz

STATUS

#IFGain:Low #Atten: 16 dB
Average Power 100 5, Saussian
27.72 dBm el
0, \\
34.34 % at 0dB 10%
1%
10.0% 4.55dB 04 %
1.0% 7.98 dB
0.1% 972 dB
0.01% 10.15dB 001%
0.001% 10.28 dB
0.0001 % 10.34 dB 0.001 %
Peak 10.77 dB
38.49 dBm
0.0001 %= —

Antenna 1 - LTE Modulation 160QAM - LTE Carrier Bandwidth 15.0 MHz - Channel Position T

= Keysight Spectrum Analyzer - Power Stat CCDF

[

| RF [s0e bc |

[ SENSE:INT| |

04:41:43 PMMar 16, 2022

X RC
[Center Freq 2.682500000 GHz

Center Freq: 2.682500000 GHz
«p. Trig: FreeRun Counts:10.0 M/10.0 Mpt

Radio Std: None

Info BW 85.000 MHz

STATUS

#IFGain:Low #Atten: 18 dB
Average Power 100 % Gaussian
29.01 dBm
) \\\
33.01 % at 0dB 10 %
1%
10.0 % 478 dB 04 %
1.0% 8.34dB
0.1% 10.15dB
0.01% 10.66dB 001%
0.001% 10.84dB
0.0001 % 10.94 dB 0.001 %
Peak 11.49 dB
40.50 dBm
0.0001 % odB =
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Antenna 1 - LTE Modulation 160QAM - LTE Carrier Bandwidth 20.0 MHz - Channel Position T

= Keysight Spectrum Analyzer - Power Stat CCDF

[l e sl

W RU [ RF [s0a bc |

| SENSE:NT] [

05:17:49 PMMar 16,2022

[Center Freq 2.680000000 GHz

Center Freq: 2.680000000 GHz

«p—~ Trig: Free Run

Counts:10.0 M/10.0 Mpt

Radio Std: None

Info BW 85.000 MHz

STATUS

#IFGain:Low #Atten: 20 dB
Average Power 100 5, Saussian
30.72 dBm el
0, \\
34.40 % at 0dB 10%
1%
10.0% 453 dB 04 %
1.0% 7.97 dB
0.1% 9.70 dB
0.01% 10.21dB 001%
0.001% 10.45dB
0.0001 % 10.56 dB 0.001 %
Peak 11.65 dB
42.37 dBm
0.0001 %= —
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Configuration 4

Maximum Output Power per Carrier 2x27.96,2x 29.72, 2x30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Anten LTE Modulation | LTE Carrier Bandwidth Channel Position M
na PAR (dB) Average Power/PSD
dBm dBm/MHz
1 16QAM 10.0 MHz - 30.09 19.19
1 16QAM 15.0 MHz - 31.85 19.65
1 16QAM 20.0 MHz - 33.15 18.96
Configuration 5

Maximum Output Power per Carrier 5x27.96,5x 29.72, 5x30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Anten LTE Modulation | LTE Carrier Bandwidth Channel Position M
na PAR (dB) Average Power/PSD
dBm dBm/MHz
59 16QAM 10.0 MHz - 34.36 18.74
59 16QAM 15.0 MHz - 36.48 20.48
59 16QAM 20.0 MHz - 36.50 17.66

Configuration 6

Maximum Output Power per Carrier 30.97, 36.99 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Anten NR/LTE NR / LTE Carrier Channel Position Mgraw
na Modulation Bandwidth Average Power/PSD
PAR (dB) dBm dBm/MHz
16QAM / 80MHz 30kHz SCS +
59 160AM 20.00 MHz - 36.96 17.97

Configuration 7

Maximum Output Power per Carrier 36.99, 4 x 30.97 dBm

Peak to Average Ratio (PAR) / Output Power / PSD
Anten NR/LTE NR / LTE Carrier Channel Position Mgresw
na Modulation Bandwidth Average Power/PSD
PAR (dB) dBm dBm/MHz
2 x 80MHz 30kHz SCS
59 16QAM / 16QAM + 3 x 20.00 MHz - 37.36 17.81

Document 75954408 Report 01 Issue 2
COMMERCIAL - IN - CONFIDENCE

Page 45 of 259



Limit 27.50 (h)(L)(ii)

Bandwidth EIRP Limit
MHz dBm
10 72.65
15 74.41
20 75.66
30 77.42
40 78.67
50 79.64
60 80.43
70 81.10
80 81.68
90 82.19
100 82.65
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®

2.2 OCCUPIED BANDWIDTH

221 Specification Reference
FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049
2.2.2 Date of Test and Modification State

15, 16, 18, 21 and 23-March-2022 - Modification State 0

223 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

2.2.4 Environmental Conditions

Ambient Temperature 21.8 - 23.5°C
Relative Humidity 18.0 - 24.6%

2.2.5 Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.

For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.

4.2 Occupied bandwidth — relative measurement procedure

The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.

Subclause 5.4.3 of ANSI C63.26-2015 is applicable.

4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure
Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyzer).
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2.2.6 Test Results

Configuration 1

Maximum Output Power per Carrier 27.96, 30.97, 32.73, 33.98, 34.95, 35.74, 36.41, 36.99 dBm

Result (kHz)
Antenna NR _ NR Cafrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth [ Bandwidth | Bandwidth
59 16QaM  [200MMZ | g5s5374 | 060432 | 855063 | 9544.10 | 8565.05 | 9560.77
59 160aM  |Z00MH2 | 1830043 | 19728.42 | 1829564 | 1959107 | 1831128 | 19688.18
59 160AM gg'(k)H'\y-lszcs 27908.70 | 29426.86 | 27973.16 | 29542.94 | 27958.87 | 29539.81
59 16QAM gg'gH"g"'SZCS 3799424 | 39673.30 | 38008.50 | 39735.29 | 37957.98 | 39579.54
59 160AM 28'2H'\2HSZCS 47557.89 | 49584.09 | 4754450 | 4957568 | 4753161 | 49626.01
59 16QAM gg'gH'\gHSZCS 57927.23 | 59732.88 | 57926.58 | 59822.43 | 58039.98 | 59777.60
59 16QaM  [Z00MMZ | 6763420 | 69686.88 | 6747621 | 69737.53 | 67601.02 | 6969122
59 160AM gg'(k)H'\y-lszcs 77551.53 | 79907.74 | 77604.76 | 80027.50 | 77510.24 | 79949.61
59 160AM gg'gH'\gl-lszcs 87607.48 | 90265.66 | 87629.83 | 90253.65 | 87579.78 | 00245.88
59 16QAM égokf.zMsHés 97348.22 | 100574.30 | 97590.06 | 100535.06 | 97441.74 | 100493.14
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.501000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.04 dB
Scale/Div 10.0 dB Ref Value 36.43 dBm
Log
264
16.4
6.43
-3.97
136
236
336
43 e
536
Center 2.50100 GHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
8.5537 MHz| | [ Total Power I 35.6dBm|
[Transmit Freq Error | -21.514 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.604 MHz| [xdB | -26.00dB|
Mar 15, 2022 A LV4
LNl el I BN

Antenna 59 - NR Modulation 160QAM - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.16 dB
Scale/Div 10.0 dB Ref Value 36.43 dBm
Log I
26.4 ‘
164 e f
6.43
357
136
236
336
436
536
Center 2.59300 GHz #Video BW 300.00 kHz Span 20 MHz,
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)}
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
8.5643 MHz| | [ Total Power I 35.6dBm|
[Transmit Freq Error | -23.048 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.544 MHz | |xdB | -26.00dB|
Mar 16, 2022 A LV
200 ?2EETe B
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.685000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.22 dB
Scale/Div 10.0 dB Ref Value 36.63 dBm
Log [
266 ‘
16.6
6.63
337
134
234
334
434 ‘
534 ‘
Center 2.68500 GHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
8.5651 MHz| | [ Total Power I 35.6dBm|
[Transmit Freq Error | 52,673 kHz % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.561 MHz [xdB | -26.00dB|
Mar 15, 2022 A LV4
LIl el I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

Spectrum Analyzer 1
QOccupied BW

KEYSIGHT neut RF

RL > g Auto Freq Ref: It (5)
w NFE: OF

InputZ: 50 Q Atten: 8 dB

Preamp: Off

LW Path: Standard #F Gain: Low

Trig: Free Run
Gate: Off

Center Freq: 2.506000000 GHz
Avg|Hold: 2001200
Radio Std: None

1 Graph A\

Scale/Div 10.0 dB
Log I

Ref Lvl Offset 42.03 dB
Ref Value 38.61 dBm

286

186 -

8.61

-1.39

114

214

314

414

514

Center 2.50600 GHz
#Res BW 200.00 kHz

#Video BW 620.00 kHz

Sweep 1.00 ms (1001 pts)|

Span 40 MHz|

2 Metrics v

QOccupied Bandwidth
18.300 MHz| |

[Transmit Freq Error | 50.181 kHz|
XdB Bandwidth | 19.73 MHz|

Measure Trace

Trace 1

[ Total Power

38.9dBm|

% of OBW Power

99.00%]

|xdB

-26.00dB |

@oca?

Mar 15, 2022 A
6:02:29AM [’7

£

~
LA
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.16 dB
Scale/Div 10.0 dB Ref Value 38.48 dBm
Log I I
285 ‘ ‘
185
8.48
-1.52
15
215
315
415
515
Center 2.59300 GHz #Video BW 620.00 kHz Span 40 MHz
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
18.296 MHz| | [ Total Power I 38.9dBm|
[Transmit Freq Error | 52.486 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.59 MHz | [xdB | -26.00dB|
Mar 15, 2022 A LV4
LNl el I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.680000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.23 dB
Scale/Div 10.0 dB Ref Value 38.34 dBm
Log [ I
283 i ‘
183
8.34
-1.66
-nr
217
317
417 i
517 ‘
Center 2.68000 GHz #Video BW 620.00 kHz Span 40 MHz|
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
18.311 MHz| | [ Total Power I 38.9dBm|
[Transmit Freq Error | 50.532 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.69 MHz | |xdB | -26.00dB|
Mar 15, 2022 A LV
LNl a0 I Ed U
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.511000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 42.07 dB
Scale/Div 10.0 dB Ref Value 39.89 dBm
Log . | | |
[ | | |
19.9
9.89
0.1
-10.1
201
-30.1
-40.1
501
Center 2.51100 GHz #Video BW 910.00 kHz Span 60 MHz
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
27.909 MHz| | [ Total Power I 40.6 dBm|
[Transmit Freq Error | 42641 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 29.43 MHz| [xdB | -26.00dB|
Mar 15, 2022 A LV4
LIl el I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.16 dB
Scale/Div 10.0 dB Ref Value 40.15 dBm
Log [ I
302 i ‘
202
102
0.150
9.85
199
-299
-399
499
Center 2.59300 GHz #Video BW 910.00 kHz Span 60 MHz|
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
27.973MHz| | [ Total Power I 41.0dBm|
[Transmit Freq Error | 24.304 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 29.54 MHz | |xdB | -26.00dB|
Mar 15, 2022 A LV
LNl el 0 Ed U
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 30.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.675000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.20 dB
Scale/Div 15.0 dB Ref Value 40.06 dBm
Log
251
10.1
494
-19.9
349 = ]
499
64.9
-19.9
949
Center 2.67500 GHz #Video BW 910.00 kHz Span 60 MHz
#Res BW 300.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
27.959 MHz| | [ Total Power I 40.8dBm|
[Transmit Freq Error | -2.805 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 29.54 MHz| [xdB | -26.00dB|
Mar 15, 2022 A LV4
LNl el I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.516000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.10 dB
Scale/Div 10.0 dB Ref Value 42.25 dBm
Log [ I
323 ‘ ‘
23 T
12.3
225
-1.75
-17.8
218
37 8‘
-41 8‘
Center 2.51600 GHz #Video BW 1.2000 MHz Span 80 MHz|
#Res BW 390.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
37.994 MHz| | [ Total Power I 42.3dBm|
[Transmit Freq Error | 49.675 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 39.67 MHz| |xdB | -26.00dB|
Mar 15, 2022 A LV
2002w e Ed U
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.16 dB
Scale/Div 10.0 dB Ref Value 42.36 dBm
Log [ I
24 : ‘
224
124
2.36
-1.64
178
216
316
478
Center 2.59300 GHz #Video BW 1.2000 MHz Span 80 MHz
#Res BW 390.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
38.009 MHz[ | [ Total Power I 424 dBm|
[Transmit Freq Error | 41.240 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 39.74 MHz| [xdB -26.00dB|
Mar 15, 2022 A LV4
LIl edle 5 I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.670000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.22 dB
Scale/Div 10.0 dB Ref Value 42.83 dBm
Log I [
328 ‘ ‘
28 I
128
283
-7
-172
212
372 =
4712
Center 2.67000 GHz #Video BW 1.2000 MHz Span 80 MHz|
#Res BW 390.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
37.958 MHz| | [ Total Power I 424 dBm|
[Transmit Freq Error | 26.895 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 39.58 MHz | |xdB | -26.00dB|
Mar 15, 2022 A LV
200 ?2ETe) Ed U

Document 75954408 Report 01 Issue 2

COMMERCIAL - IN - CONFIDENCE

Page 54 of 259



Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.521000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.00 dB
Scale/Div 10.0 dB Ref Value 42.31 dBm
Log [
323 ‘
23 §
123
2.3
169
ATT
217
ST
ATT
Center 2.52100 GHz #Video BW 1.6000 MHz Span 100 MHz
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
47.558 MHz| | [ Total Power I 434 dBm|
[Transmit Freq Error | 30.211 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 49.58 MHz| [xdB | -26.00dB|
Mar 15, 2022 A LV4
LNl edlz? v O £

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel
Position M

Spectrum Analyzer 1
QOccupied BW

KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None

i NFE: Off

1 Graph ' Ref Lv| Offset 42.16 dB
ScalelDiv 10.0 dB Ref Value 42.92 dBm
Log [
329 |

229

12.9

292
-1.08
174
274
371
471

Center 2.59300 GHz #Video BW 1.6000 MHz Span 100 MHz,
#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)|

2 Metrics v

QOccupied Bandwidth
47544 MHz| | [ Total Power I 435dBm|

[Transmit Freq Error | 22,041 kHz | % of OBW Power | 99.00 % |
XdB Bandwidth | 49.58 Mz xdB \ -26.00 0B |

IR IRk T SN

Measure Trace Trace 1
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 50.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 Q Atten: 8 dB Trig: Free Run Center Freq: 2.665000000 GHz

RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
i NFE: Off

1 Graph ' Ref Lv| Offset 42.22 dB
Scale/Div 10.0 dB Ref Value 42.68 dBm
Log f
27 | |
27

127
268
73
173
273
73
473

Center 2.66500 GHz #Video BW 1.6000 MHz Span 100 MHz
#Res BW 510.00 kHz

Sweep 1.00 ms (1001 pts)|
2 Mefrics v

Measure Trace Trace 1

QOccupied Bandwidth
47532 MHz| | [ Total Power I 435dBm|

[Transmit Freq Error | -31.335 kHz | % of OBW Power | 99.00 % |
(xdB Bandwidh | 49,63 MHz| xdB \ 260008

@9 l?usze ) b

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel
Position B

Spectrum Analyzer 1
QOccupied BW

KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.526000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None

i NFE: Off

1 Graph ' Ref Lv| Offset 42.12 dB
ScalelDiv 10.0 dB Ref Value 43.76 dBm
Log [
338 T ‘
238

138
376
-624
162
262
362
462

Center 2.52600 GHz #Video BW 1.8000 MHz Span 120 MHz,
#Res BW 620.00 kHz

Sweep 1.00 ms (1001 pts)|
2 Metrics v

QOccupied Bandwidth
57.927 MHz| | [ Total Power I 444 dBm|

[Transmit Freq Error | 73.259 kHz | % of OBW Power | 99.00 % |
XdB Bandwidth | 59.73 MHz| xdB \ -26.00 0B |

RS IRk T |

Measure Trace Trace 1
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Antenna 59 - NR Modulation 160QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.16 dB
Scale/Div 10.0 dB Ref Value 43.39 dBm
Log [ [
334 ‘ ‘
234
134
3.39
-6.61
-16.6
266 ’
-36.6
466
Center 2.59300 GHz #Video BW 1.8000 MHz Span 120 MHz
#Res BW 620.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
57.927 MHz| | [ Total Power I 44.5dBm|
[Transmit Freq Error | 43.729 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 59.82 MHz | [xdB | -26.00dB|
Mar 15, 2022 A LV4
LIl edl v I BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2660000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.20 dB
Scale/Div 10.0 dB Ref Value 44.02 dBm
Log [ [
340 ‘ ‘
240
14.0
402
-5.98
-16.0
-26.0 Fn
-36.0
-46.0
Center 2.66000 GHz #Video BW 1.8000 MHz Span 120 MHz,
#Res BW 620.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
58.040 MHz| | [ Total Power I 44.3dBm|
[Transmit Freq Error | 44.090 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 59.78 MHz | |xdB | -26.00dB|
Mar 15, 2022 A LV
20027 Ed U
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.531000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lvl Offset 4211 dB
Scale/Div 10.0 dB Ref Value 44.72 dBm
Log f I
47 ‘ ‘
U7
147
412
528
153
263 Alaceltiody iy
353
453
Center 2.53100 GHz #Video BW 2.2000 MHz Span 140 MHz
#Res BW 680.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
67.634 MHz| | [ Total Power I 45.2dBm|
[Transmit Freq Error | 78.995 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 69.69 MHz | [xdB | -26.00dB|
Mar 15, 2022 A LV4
L el edl 5 O BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel

Position M

Spectrum Analyzer 1
QOccupied BW

KEYSIGHT neut RF

RL > g Auto

[

InputZ: 50 Q

Freq Ref. Int (S)
NFE: Off

Atten: 8 dB
Preamp: Off
LW Path: Standard

Trig: Free Run
Gate: Off
#F Gain: Low

Center Freq: 2.593000000 GHz
Avg|Hold: 2001200
Radio Std: None

1 Graph A\

Scale/Div 10.0 dB
Log I

Ref Lvl Offset 42.16 dB
Ref Value 44.93 dBm

349

249 ‘

14.9

493

507

-15.1

251

-351

-45.1

Center 2.59300 GHz
#Res BW 680.00 kHz

#Video BW 2.2000 MHz Span 140 MHz,

Sweep 1.00 ms (1001 pts)|

2 Metrics v

QOccupied Bandwidth
67.476 MHz| |

Measure Trace

Trace 1

[ Total Power

[ 45.3dBm|

[Transmit Freq Error |

46.181 kHz

|xdBBandwidth |

% of OBW Power | 99.00 % |

69.74 MHz|

xdB | -26.00dB |

@oca?

Mar 15, 2022 A
8:03:00AM [’7

B RN

Document 75954408 Report 01 Issue 2

Page 58 of 259
COMMERCIAL — IN - CONFIDENCE



Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 70.0 MHz 30 kHz SCS - Channel
Position T

Spectrum Analyzer 1 v
Occupied BW
KEYSIGHT nput RF InputZ: 50 Q Atten: 8 dB Trig: Free Run Center Freq: 2.655000000 GHz

RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
i NFE: Off

1 Graph v

Ref Lvl Offset 42.19 dB
Scale/Div 10.0 dB Ref Value 43.99 dBm
Log [
340 i
240

140
399
601
-16.0
260
-36.0
460

Center 2.65500 GHz #Video BW 2.2000 MHz Span 140 MHz
#Res BW 680.00 kHz

Sweep 1.00 ms (1001 pts)|
2 Mefrics v

Measure Trace Trace 1

QOccupied Bandwidth
67.601 MHz| | [ Total Power I 45.3dBm|

[Transmit Freq Error | 58.165 kHz | % of OBW Power | 99.00 % |
(xdB Bandwidh | 69,69 MHz | xdB 260008

ORI Y [

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.536000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.10 dB
Scale/Div 10.0 dB Ref Value 45.08 dBm
Log I
351 ‘
251
15.1
508
-4.92
-14.9
249 = s
2349
449
Center 2.53600 GHz #Video BW 2.4000 MHz Span 160 MHz,
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
77.552MHz| | [ Total Power I 454 dBm|
[Transmit Freq Error | 71.798 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 79.91 MHz| |xdB | -26.00dB|
Mar 15, 2022 A LV
200 ?2EETe) £
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.16 dB
Scale/Div 10.0 dB Ref Value 45.52 dBm
Log
355
255
155
9.52
-4.48
145
U5 phile
345
445
Center 2.59300 GHz #Video BW 2.4000 MHz Span 160 MHz
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
77.605 MHz| | [ Total Power I 45.9dBm|
[Transmit Freq Error | 15.281 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 80.03 MHz | [xdB | -26.00dB|
Mar 15, 2022 A LV4
LIl el BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.650000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.20 dB
Scale/Div 10.0 dB Ref Value 45.50 dBm
Log [ I
355 ‘ ‘
255 I
155
550
-4.50
-14.5
245 -
345 i
445 ‘
Center 2.65000 GHz #Video BW 2.4000 MHz Span 160 MHz,
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
77.510MHz| | [ Total Power I 455dBm|
[Transmit Freq Error | -1.909 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 79.95 MHz | |xdB | -26.00dB|
Mar 15, 2022 A LV
LNl el Ed U
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.541000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.08 dB
Scale/Div 10.0 dB Ref Value 45.03 dBm
Log I
350 ‘
250
150
9.03
497
-150
250 s n
350
450
Center 2.54100 GHz #Video BW 2.7000 MHz Span 180 MHz
#Res BW 910.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
87.607 MHz| | [ Total Power I 45.3dBm|
[Transmit Freq Error | 96.427 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 90.27 MHz| [xdB | -26.00dB|
Mar 15, 2022 A LV4
LNl edle 0 O £

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel
Position M

Spectrum Analyzer 1
QOccupied BW

KEYS|GH'|' Input: RF Input Z: 50 Q Atten” 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None

i NFE: Off

1 Graph ' Ref Lv| Offset 42.16 dB

Scale/Div 10.0 dB Ref Value 45.86 dBm
Log
359
259
159
5.86
414
144
241 omrbivistli sl
341
444

Center 2.59300 GHz #Video BW 2.7000 MHz Span 180 MHz,
#Res BW 910.00 kHz Sweep 1.00 ms (1001 pts)|

2 Metrics v

QOccupied Bandwidth
87.630 MHz| | [ Total Power I 46.0dBm|

[Transmit Freq Error | 40.903 kHz | % of OBW Power | 99.00 % |
XdB Bandwidth | 90.25 MHz| xdB \ -26.00 0B |

IR IR T SN

Measure Trace Trace 1
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Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 90.0 MHz 30 kHz SCS - Channel

Position T
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.645000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 42.20 dB
Scale/Div 10.0 dB Ref Value 45.66 dBm
Log
37
257
157
.66
434
143
24 3
343
443
Center 2.64500 GHz #Video BW 2.7000 MHz Span 180 MHz
#Res BW 910.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
Measure Trace Trace 1
QOccupied Bandwidth
87.580 MHz| | [ Total Power I 45.7 dBm|
[Transmit Freq Error | 28,620 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 90.25 MHz | [xdB | -26.00dB|
Mar 15, 2022 A LV4
LIl edle v BN

Antenna 59 - NR Modulation 16QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.546000000 GHz
RL > Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 42.13 dB
Scale/Div 10.0 dB Ref Value 44.76 dBm
Log [
348 ‘
248
148
476
524
-15.2
252
-352
452
Center 2.5460 GHz #Video BW 3.0000 MHz Span 200 MHz,
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts) |
2 Metrics v
Measure Trace Trace 1
QOccupied Bandwidth
97.348 MHz| | [ Total Power I 454 dBm|
[Transmit Freq Error | 80.460 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 100.6 MHz| |xdB | -26.00dB|
Mar 15, 2022 A LV
200 ?2ETe) Ed U

Document 75954408 Report 01 Issue 2
COMMERCIAL - IN -

Page 62 of 259
CONFIDENCE



		2022-04-19T11:45:53+0100
	Steve Scarfe




